SL20S5
Electric pallet truck

H sl FE R s 2
Parts list 4 HF

20240615V01



PARTS ORDERING INSTRUCTIONS
HOW TO ORDER

When you order, supply the part number, quantity, model and serial numbers of your machine. Supplying this information will assure prompt, efficient
handing of your order.

Since your dealer carries many parts in stock and maintains up—to—date prices on all parts, he will be able to process your order immediately
If, for some reason, the part is not in stock, he will order it from the factory. In either event, he maintains a current file of service manuals
which give all available parts ordering or technical information.
WHERE TO ORDER

Always order parts from the dealer who sold you your truck. If it is necessary for the dealer to order parts from the factory, he is able to get
prompt service for you. Parts are shipped in accordance with shipping instructions given on the order.
INSTRUCTIONS FOR RETURNING PARTS

Under NO CIRCUMSTANCES will parts be accepted at the factory for credit without prior approval. We cannot accept responsibility for parts returned
without authorization.

If you have some parts which must be returned, contact your dealer. If he believes parts should be returned, he will arrange for authorization
to return the parts
CHANGES

When changes are made to the machine, revised pages for this manual will be issued. These pages must be inserted in your parts manual as soon
as they are received.
Failure to keep your parts manuals up to date will result in confusion and may cause you to order wrong parts.

FAET WL
WAl T I

LTI R, SR B  E RS, B, HSRFES . SRAX s B RS (RIE 7 T IS i 6

A 2R A IR 2 B AR B, T EL A B ORI A B O K S 0, BT DMt 2 R AR A A T T R . (B R A SR SR R, A7 B i XA B, Al AT . LiE
LRERITE I, T B — RS TN SO, SRR AL T R T W B R B LS

T g
AT EATELN, SR ES S NEH R EITI . WREH A L ENATITEL, AN IR AREERIRSS . RIEERITIAGE S, TAFAIE X R A ERAE U B & — i .
T KRB UL

BT, BEONEHR R, B FARAFLNF R, RAREAFTAAK. AT 0B 2 AR IR R K 17157

IR — R — E HIRIE, HRREIEMHE . ALMREIAEAT DURIE, WIS A ELRIE K 24T
BARBH

X FHERABEN, ZAFMBIERSEHRT. DEEIRXEBIETN, & Z T e AR SR Z TN 58 RN SR Z4F0, W et SBEIT . 44
S5 THI R R



GENERAL INFORMATION
INDEX

This parts manual is arranged for easy identification of parts . The index at the front of the catalog gives location of major groups and assemblies.
PART LIST

The Item, describes the item on the Figure you are looking at. The Part No. is a numerical description of the item and the part ordering number.
The Description is a description of the part number in alphabetical form. The Qty is the quantity used on the machine. The Applied Date is a description

when the part is applicable. The Remark is the explanation of the part for a supplement such as the model the capability, the characteristic etc.
HOW TO READ PARTS MANUAL

HELP 1:
Item Part No Description Qty Applied Date Remark
1 02. XDC. 3556 Battery 1 24V/20AH
A : 1 02. XDC. 3557 Battery 1 24V/30AH
1 02. XDC. 3558 Battery 1 24V/40AH
2 03.0132 Screw M5X8 5
7 03. 0245 Nut M12 2
8 03. 04790 Spring 2
B :> 9 01 30. 01. 6685 Wheel Frame 1 -210125
9 02 40.11. 048 Wheel Frame 1 210125—
6 02. KSCX. 0001 Cover 1
7 03. 0243 Nut M10 2 Cancel
C :> 8 40. 11. 040 Roller 2
9 03. 1088 Bolt M10X60 2
3 33.054. 0001 Frame (550) 1
3 33. 054. 0002 Frame (685) 1
D |:> 1 03. 02393 Screw M6X 16 6
5 40. 18. 005 Shaft (550) 1
5 40. 15. 044 Shaft (685) 1
6 33.036. 0007 Push Rod Welding 2 For 1800Kg
E I:> 7 03. 0691 Bushing® 19X ® 16X 15 4
8 03. 0305 Round Pin®5X30 10




A: The part of Index 1 is Optional.

B: The part of Index 9 has an Applicability, because it’s our policy to constantly improve our products
C:The part of Index 7 indicates that the part is cancelled. Note the version number when ordering
D:The part of Index 3 indicates that the frame welds have different specifications, 550 or 685 indicates the outer width of the forks. Index 5 indicates
the parts used for the outer width of the forks.

E:The part of Index 6 indicates that the part is used for model with load capacity of 1800KG.

1. Record by time

- 210125 : Ending on January 25, 2021.

210125- : Beginning on January 25, 2021.

2. Record by serial number

01 : Ending at 01

02 : Starting at 02



HELP 2:

A a—5.2 Wiring Harness Assembly
B 5.9201 Wiring Harness Assembly
C 5.902  Wiring Harness Assembly

A:Section 5.2 is the original version.
B:Section 5.201 is the version that some parts in the Section 5.2 have been changed
C:Section 5.202 is the version that some parts in the Section 5.20lhave been changed.

When you order, Please locate specific parts information of your truck by the Applied Date of parts in each version.



M=
H3x
B ZAMH K AU Z R B ER 7y, B EE A SBCE AR 51 H sk
FHAAE
Item fA PR AR F, BAEZRATIE. Part No.&F/F 1) — RFIHAFE F1TH 55, Description &M X FHIE AR TR 565, Qty RERZF4AE
X4 %R . Applied Date Kox 12 EFEH IR EYEHE . Remark & H SRAN7E U EAHE (W10 4274 . 1 B FIRFIESE ).
BAERFHHEZR
#HE 1.

Item Part No Description Qty Applied Date Remark
Ji Nz EAS Kot & H #IE

1 02. XDC. 3556 Battery L EERT 1 24V/20AH

1 02. XDC. 3557 Battery FLLER] 1 24V/30AH
A :> 1 02. XDC. 3558 Battery BHLHL 1 24V/40AH

2 03.0132 Screw M5X 8 AT 5

7 03. 0245 Nut M12 o8 2

8 03. 04790 Spring (L5 2
B :> 9 01 | 30.01.6685 Wheel Frame LS 1 -210125

9 02 | 40.11.048 Wheel Frame Ley 1 210125~

6 02. KSCX. 0001 Cover T AR 1

7 03. 0243 Nut M10 38 2 Cancel/HLil
C :> 8 40. 11. 040 Roller T 2

9 03. 1088 Bolt M10X60 [EYES 2

3 33.054. 0001 Frame (550) E Y 1

3 33. 054. 0002 Frame (685) Eyn 1
D |:> 4 03. 02393 Screw M6X 16 I8%T 6

5 40. 18. 005 Shaft (550) S 1

5 40. 15. 044 Shaf't (685) SCHER 1

6 33. 036. 0007 Push Rod Welding HERT 2 For 1800Kg
E I:> 7 03. 0691 Bushing®19X ®16X15  HALE 4

8 03. 0305 Round Pin®5X 30 FAPE B A 10




A: 5 1 2Rz EHA A AR .
B: J¥%5 9 FRZEFMA —AEH BN TG 32 B BAT7EA Wt 2: 47 7= 5 22
C: 75 7 RRIEZFMHICH, ITIEIEERA S .
D: J¥'5 3 RREREBMA A FIHME, 550 51 685 FRn G XMANTE. 75 5 FRoRBELH T 5t XAk 58 1 =54
E: 7% 6 Rz A EE 1800KG 42,
1. FABfEEZR

- 210125 : #ub# 2021 4 01 A 25 H

210125- : EIAET 2021 4F 01 A 25 H

2. AFFISids

01 : #ubLFs% o1

02 : T 02



#Eh 2:

A +—5.2 Wiring Harness Assembly
B R
B 5.901 Wiring Harness Assembly
LRER
(< 5.202 Wiring Harness Assembly
BREM

A BT 5.2 FoREMEIRA
B: = 5.201 FoRfEELAMA (S 5.2) FEMAGHRAE,

C: BT 5.202 FREBERA (B 5.201) FRAHHFEE.

UGEITI AR, AR R A RS 2R F0 35 P IR TR0 7 165 BT 6 2 R R 1 L



Index EZZKL
1. Frame System EH &%

Lo L FraME ST ST OM 0 R oo e e e e et e e e e e e s e e e e e e e e e e e e s e e s e e e s e e e e et e e e e e e et e e e e 1

1.2 DiStribution BoX ASSEMD LY I EE B JEL I e e eee e seeeeeeeeee e e eeeeeeeeeeseseeeeeseeeeesaeseeeeesee s eeeeeeeeeeeseeeeeeeeseeseeeseeeeeeneseseen. 2

1.3 ConNeCting ROA ASSEMD LY JHE AT ZH A o oottt es e e s eaee et eseeeeee e s es e e eeeeeseeseseeeeseeseeseseeeeneeseeses 3

R 00 R e N N=ToTe 11 o I A o T2 4 L2 IO 4

L. 5 COVET ASSEIMD LY LY R IEL oo e e e e e s e e e e e e e e e e s s e s e e e s e e e e s e e s e s e e e s s e e e s s es e s s s s s s e s s ses e s s eseseseeresen. 5
2.Driving System BN RS

2 L DT VIIIE ST ST OM B BRI oottt e e e e e e e e e e s e e s e e s e e e s e e e e s e e s s s e e e e e e e e e e e e e eee e e e e 6
3. Operating System BE/EZR %

3.1 Operating Handle ASSemBD Ly A E T M 2 A o oo e e e e e e e e s e e e e e e e s e s e e s e e ees s eeeen. 7

3. 2 CONETOL PO ASSOMD LY T ol o oo e e e e e e e e e e s e eee e e e e e e s e s eeeee s s s s s ees e s s e s s e s s s s 8
4, Hydraulic System YWE RS

4.1 HYAraUlic ASSEMD LY JBE JE I oot e et ee e e e e e e e e e e e s e e e e e e e e e e s e e s s e s e s e e s e e e s e e s e e s ees s e s e rene e 10

4.2 POWET UNTt ASSEMD LY B T B Tl oo e e e e e e e e e e e e s e e e e e s e e e e s s s s ee s s e e s e e s e s s ses e seseee s s s e s s eeseeresens 11

5.Electric System HS RS

D L ELECtTiC ASSOMD LY H o B e e et e e e e e e e e e s e e e e s e e e e e s e s ee s s e e s e s s e s e e s e e s e e e e s e s e s e e s e e s e s e e s e s e s e s e s s enreeeon 12
B, 2 WiTing Harness ASSOMD LY R T Il e oo oo e e e e e e e e e e e e e e e s s e e e e e e e e s e e e s e e s s s eee e s e s s e e s e s s e seseeseeseseeees 14

B 3 0D L@ ASSEMD LY H e o e oo e e e e e s e e e e e e e ee s e s e e e s e e e e e e e e e e e e s e e e e e e e e e e e e e e e s e s s e e e e e e e e s e ereerenn 15



11

Frame System

ARG

ITtem Part No. Description Qty Applied Date Remark
Fe A e #E & H &
1 30501050003 | Round Pin ®5X35 3 [tk (B AR 1 03. 0303
2 20201001062 | Pin Shaft i 1 30. 63. 0007
3 20101010351 | Main Frame (550) eSS 1
3 20101010355 | Main Frame (685) £ 1
4 20201001063 | Shaft P&+ 2 30.63. 0010
5 30421200003 | Circlip For Hole @20 LA E 2




1.2

Distribution box assy

Pic FE R e A

ITtem Part No. Description Qty Applied Date Remark
55 R 4 #E & H# &iE
1 30201060037 | Screw M6X16 4247 1 03. 0934
2 54101000038 | R-Type Hoop R & 45 1 03. 0600
3 20101010276 | Distribution Box fit. &, 48 1
4 30311100001 | Nut MI10 453 8 03.0243
5 20201001367 | Gasket TR FHR N
6 20301020001 | Caster Components A 2 81. 004. 003
7 30401100002 | Flat Washer ®10 A 8 03.00513
8 30411100002 | Spring Washer @10 G 8 03.0014
9 30201100028 | Screw M10X35 B2 AT 8 03.0182




1.3

Connecting Rod Assembly
AT AL

ITtem Part No. Description Qty Applied Date Remark
55 R 4 #HE & HH k-
A 20301020740 | Connecting Rod Assembly — ##F4 ¢ 2
1 54001000009 | Bushing®23X 20X 16.5 #EHA%E 8 03. 0453
2 51251000014 | Connecting Plate #R 4 30. 01. 1290
3 30701020007 | Bearing 6204 A 8 03. 90. 057
4 51241000019 | Wheel AH A 4 02.L7.0119
5 30501050003 | Cylindrical Pin ®5X35  F{ F A4 8 03. 0303
6 50101200040 | Shaft 2 2 30. 01. 3459
7 55101000009 | Block S 2
8 20201000075 | Snap Ring Bl 2N 8 30. 09. 0057
9 30501050008 | Cylindrical Pin ®5X30  F{4 FA4# 8 03. 0305
10 50101200021 | Shaft H1E St 2 30.01. 6419
11 54002000016 | Bushing ®19X ®17X12 A 4%FE 4 03. 0460
12 50101170006 | Shaft AT 2 30.01. 11871
13 55501000093 | Push Rod AT 2
14 30301220002 | Nut M22 453 2 03. 0286
15 55502000003 | Push Rod Bracket H#AF X 2 40. 14. 048
16 54001000010 | Bushing ®23X ®20X20 #E&EZAE 4 03. 0454
17 50101160009 | Small Shaft 7N 2 40. 14. 052
18 20201000610 | Set Bolt 43 2 30. 63. 0004
19 20101010278 | Left Ring Rod(550) EE R 1
19 20101010353 | Left Ring Rod(685) EEH 1
20 54002000015 | Bushing ®23X ®20X15 H4&%F 2 03. 0457
21 30311160001 | Nut M16 453 2 03. 0247
22 54002000017 | Bushing ®19X ®16X15 HA4%F 2 03. 0691
23 20101010279 | Right Ring Rod (550) # [E 1
23 20101010354 | Right Ring Rod (685) * [E 1
24 20301020748 | Twin Wheel Frames WA EARE 2




1.4

Caster Assembly

i kiR

ITtem Part No. Description Qty Applied Date Remark
55 R 4 #HE & HH k-
A 20301020001 | Caster Assembly TR 2 81. 004. 003

1 30251060029 | Screw M6X16 B2AT 2 03. 0089

2 20201000463 | Connecting Piece FehhE B 2 30.01. 1130
3 51251000010 | Up Wheel Frame g 2 30. 01. 3636
4 30706025003 | Bearing 3205A A& 2 03. 90. 001
5 30421520002 | Circlip For Hole @52 A E 2 03. 00160

6 30401140003 | Washer ®14 #E 4 03. 0045

7 20101010226 | Down Wheel Frame THE 2

8 30511032002 | Cotter Pin ®4X25 IF o 44 6 03. 0340

9 50101150002 | Rotation Shaft g 2 30.01. 1278
10 30511120001 | Pin Shaft ik 2 03. 0326

11 30401120001 | Washer @12 #H 4 03. 00514
12 50406000002 | Elastomer MR 2 03. 04400
13 50301125002 | Gasket g 2 30.01. 1746
14 50301220002 | Ring Gasket A E 4 30. 01. 3691
15 51251000006 | Whirling Arm i 2 30.01. 1325
16 30101100018 | Bolt M10X80 %3 2 30. 35. ZC. 220
17 30311100001 | Nut MI10 453 2 03.0243

18 20201000529 | Dust Cover 7 % 4 30.01. 17781
19 20201000526 | Washer #H 4 30.01. 1778
20 30701020007 | Bearing 6204 A& 4 03. 90. 057
21 51241000032 | Balance Wheel T 2 02.LZ. 0127
22 50301100002 | Shaft Sleeve HE 2 30.01. 1277




1.5

Cover Assembly

AR ESIpY

ITtem Part No. Description Qty Applied Date Remark
55 R 4 #HE & HH k-
1 30211060031 | Screw M6X16 H2AT 7 03. 02393
2 30351060005 | Nut M6 FiniE 4 03. 0587
3 54302000292 | Upper Mask tHE 1 02. FGJ. 3472
4 54302000291 | Cover mE 1 02. FGJ. 3471
5 54302000290 | Face Mask mE 1 02. FGJ. 3470
6 20101010277 | Cover Piece Bracket BEHXE 1
7 30201060037 | Screw M6X16 BEAT 4 03. 0934
8 20201001377 | Mounting Panel REMR 1
9 30201060024 | Screw M6X10 B2AT 3 03.0175
10 30411060002 | Spring Washer @6 e 3 03. 0011
11 30401060001 | Flat Washer ®6 A 3 03. 00512
12 54101000037 | R-Type Hoop R A 4 2 03. 04617




2.1

Driving System

Wah R4

ITtem Part No. Description Qty Applied Date Remark
55 R 4 #HE & HH k-
1 20301020743 | Handle Components FARE 1
2 30201100022 | Screw M10X20 B2AT 2 03.0163
3 50301505001 | Location Cover EE 1 30. 01. 1641
4 30401100002 | Flat Washer ®10 Tk 5 03.00513
5 30411100002 Spring Washer @10 3 3 9 03.0014
6 30201100024 | Screw M10X30 B2AT 9 03. 0166
7 30701050002 | Bearing 61910 e 7 1 03.90. 104
8 20201000613 | Bearing Cover WARE 1 30. 63. 0005
9 30702050002 | Bearing 32910 A 1 03.90. 103
10 20101010280 | Long Shaft K& 1
11 54310000006 | Wires Jacket RRFE 1 02. XSXC. 2126
12 54310000005 | Wires Jacket RRFE 1 02. XSXC. 2125
13 52101000053 | Drive Assembly LS~y 1 02. QD. 0288




3.1

Operating Handle Assembly

BT Al

ITtem Part No. Description Qty Applied Date Remark
55 R 4 #HE & HH k-
A 20301020743 | Handle Assembly FHEH 1
1 71501000007 Handle Assembly FAR 3k B 1 02. SB. 317514
2 30201080022 | Screw M8X20 BEAT 3 03. 0817
3 50106170003 | Axle £ 1 30. 01. 6254
4 54001000021 | Composite Sleeve E4HE 2 03. 0456
5 30421170001 | Ring @17 HHE 1 03. 0063
6 30201060019 | Screw M6X8 BEAT 2 03.0146
7 54316000031 | Crash Pad W B 4 1 02.01. 2128
8 30201100022 | Screw M10X20 B2AT 2 03.0163
9 20202000603 | Connector S S 1 30.01. 1236
10 30201080004 | Screw M8X20 BZAT 1 03. 01550
11 50407000005 | Gas Spring AHE 1 02. QTH. 2122
12 55221000007 | Handle Lever FARFF 1 82.02. 013
13 70103000002 | Switch W% 1 02.01. 21820
14 30211040010 | Screw M4X20 BZAT 2 03. 0221




3.2

Control Pod Assembly
T S

ITtem Part No. Description Qty Applied Date Remark

55 R 4 #HE & HH k-
A 71501000007 | Control Pod Assembly F A3k Bk 1
1 71511000015 | Belly Switch i 1 16. 0038
2 71511000016 | Spring ek 1 03. 0725
3 71511000001 | Upper Cover tz 1 02.01. 31770
4 70601000017 | Electricity Meter g & 1
5 70103000006 | Micro Switch WX 7
6 71511000007 | Lift Button Base T+ W 5 4R E 2 02.01.317718
7 71511000004 | Lift Button il 2 02.01. 317721
8 71511000017 | Cylindrical Pin ®3X17 [EA4# 2 03. 0760
9 71511000014 | Button Plug Ak 3 02.01. 317725
10 73109000011 | Fixing Sleeve BEEE 2 30. 01. 3427
11 71511000018 | Spring % 3
12 71511000005 | Horn Button %o\ 3% 41 1 02.01. 317723
13 71511000345 | Button Clip wAFF 2 02.01. 317724
14 30231030002 | Screw BZAT 5 02. SB. PJ. 0012
15 71511000107 | Install The Card TR+ 1 02. SB. PJ. 0006
16 70132000105 | Accelerator Assembly o 2 B R 1 02.01. 2155
17 71511000115 | Knob il 2 02. SB. PJ. 0027
18 71511000013 | Bracket Right XRA 1 30. 01. 3424
19 70132000001 | Accelerator i i 2 1 02.01. 2151
20 30431080001 | Wave Washers K HE 2 03.0735
21 71511000012 | Bracket Left XEE 1 30.01. 3423
22 71511000112 | Shaft Sleeve WHE 2 30. 01. 3426
23 71511000113 | Shaft Jacket £ 2 02. SB. PJ. 0025
24 30211030008 | Screw M3X12 B2AT 2
25 30201050009 | Screw M5X12 B2AT 2
26 71511000002 | Lower Cover T 1 02.01. 31772




3.2

Control Pod Assembly

T S

ITtem Part No. Description Qty Applied Date Remark
55 R 4 #HE & HH k-
27 30201050017 | Screw M5X25 H2AT 2 03.01410
28 30201050019 | Screw M5X55 B2AT 2 03.0751
29 71511000109 | Install The Card ZEF 1 02. SB. PJ. 0016
30 71511000003 | Mode button R 1 02.01. 317719
31 71511000008 | Cover F=R 1 02.01. 31771
32 70105000007 | Key Switch AR X 1




4.1

Hydraulic Assembly

ITtem Part No. Description Qty Applied Date Remark
55 R 4 #HE & HH k-
1 54002000024 | Bushing ®19X ®16X12 A4 FE 2 03. 0451
2 40301500260 | 0il Cylinder hi:Eins 1 02. YG. 3719
3 30201080024 | Screw M8X25 BEAT 4 03. 01562
4 40101140322 | Pipeline T E 1
5 40202140004 | Angle Coupling HAHEL 1 02. YYL. 32003
6 40401024020 | Power Unit HNAET 1 02. DLDY. 0131
7 30251080028 | Screw M8X20 BEAT 2 03. 0092

10




4.2

Power Unit Assembly

AL TSN

ITtem Part No. Description Qty Applied Date Remark
55 R 4 #HE & HH k-
A 40401024020 | Hydraulic Line HNAET 1 02. DLDY. 0131
1 20101030752 | Cable BB TR 1
2 70402000007 | Motor HinR A @ 1 02.DJ. 33618
3 54312000001 | Cover B e 2 02.01. 2231
4 70303000006 | Relay Starter HinEm 2 1 02. 01. 2207
5 40411000027 | Coupling BX 4 25 1 02. 01. 9308
6 54012000012 | Clamp Eickiid 2 03.1045
7 40407000008 | Adapter LS 1 02.01. 9342
8 40405000012 | Pressure Valve JE A7 #M 1] 1 02.01. 9384
9 30803013001 | Washer @13 A A 2 03. 1067
10 50204000003 | Plugs 33k 2 02. 01. 9056
11 40405000056 | Relief Valve i IR 1 02.01. 9151
12 40405000038 | Check Valve 1 IR 1 02.01. 9028
13 71531000003 | Valve Element L7 18] 1 02.01. 9150
14 71531000031 | Electromagnet L W 4 B 1 02.01. 9366
15 30801067001 | O-ring 0 A H 1 02.01. 9317
16 40402000006 | Gear Pumps HH# R 1 02. 01. 9059
17 30411050001 | Gas Spring ®5 A 6 03.00132
18 30201050020 | Screw M5X65 BZAT 2 03. 0967
19 40411000044 | Suction tube T E 1
20 40412000005 | Filter I 1 02.01. 9310
21 40410000002 | Cover AR = 1 02. 01. 30420
22 40409000005 | Tank A 1 02.01. 9315
23 30401050001 | Flat Washer ®5 g 4 03.00511
24 30101050010 | Bolt M5X12 LS 4 03. 0911

11




0.

1

Electrical Assembly

LT K

ITtem Part No. Description Qty Applied Date Remark
55 R #HE & HH k-
1 30201060024 | Screw M6X10 H2AT 4 03.0175
2 30411060002 | Spring Washer @6 A 4 03.0011
3 30401060001 | Flat Washer ®6 A 2 03. 00512
4 20201001365 | Guard B A AR 1
5 70411010013 | Charger FH 1 02. CDQ. 330513
6 54316000009 | Shock Pad R B 1 30. 09. 0004
7 20201000604 | Mounting Panel LM 1 30. 63. 0002
8 54316000012 | Rubber Pads e 2 30. 09. 0005
9 70502120023 | Cell N 2 02. XDC. 220508
10 54316000015 | Battery Pad i 2 30. 09. 0007
11 30211040009 | Screw M4X22 BZAT 2 03. 0220
12 70103000001 | Micro Switch WX 1 02.01. 21820
13 54305000002 | Micro Switch Box WEHT X & 1
14 20201001378 | Mounting Panel ZER 1
15 30401040005 | Flat Washer ®4 A 2 03.1138
16 30411040002 | Spring Washer @4 B 2 03. 0008
17 30201040016 | Screw M4 X8 B2AT 2 03. 0144
18 30251050014 | Screw M5X10 B2AT 2 03. 0082
19 70104000002 | Stop Switch AEFFx 1 02.01. 2298
20 70711000001 | Fuse Seat W 2 1 02. 01. 3057
21 30211050003 | Screw M5X12 B2AT 2 03. 02261
22 70701000002 | Safety Wire R 22 1 19. 03450
23 70302000001 | Controller HHE 1 02. KZQ. 2378
23 70302000004 | Controller EHE 1 02.KZQ. 21511
24 30201050014 | Screw M5X35 B2AT 2 03. 01340
25 30411050001 | Spring Washer ®5 A 4 03.00132
26 30401050001 | Flat Washer ®5 A 4 03. 00511

12




5.1

Electrical Assembly
FL A

ITtem Part No. Description Qty Applied Date Remark

FE KA £ %% & B &iE
27 30211030002 Screw M3 X8 $2AT 2 03. 02151
28 70223000001 | Buzzer L oh 3 1 19. 03620

13




5.2

Wiring Harness Assembly

LRI K

TO:Throttle
pipUE

TO:Interlock

I8 To:Key switch
7 i

/R T0:Fuel gauge
7/ ARt
TO:Lowerl/lift/horn
switch
B BT TIORR

TO:Limit switch
FRAIF &

T0:Buzzer
et

TO:Controller
Pl

TO:Lower valve
TEERRER
—

TO:Pump contactor
!

ITtem Part No. Description Qty Applied Date Remark
55 R 4 #HE & HH &iE
20101030291 Control Wire Assembly 1= & 1 1

14




15



5.3 Cable Assembly

FAL 45 A

ITtem Part No. Description Qty Applied Date Remark
55 R % #E & H# &iE

A 20101030294 Power Wire Assembly o LA 1

1 20101030298 | Controller Line + T B ERA 1

2 20101030299 | Controller Line — 2 4 2 R 1

3 20101030295 | Battery- Stop Line - 212 4 1

4 20101030296 | Insurance-Stop Line Rie-212 4 1

5 20101030300 | Pump Power Line + RIEM & 1

6 20101030297 | Pump Power Line - T A& 1

7 20101030303 | Battery Cord Bt 4 1

8 20101030304 | Motor Cable B AR 1

16




AT B 3R B4 i ] G 7 OR B AR REAY

The power of interpretation of this part catalogue will be preserved by the manufacturer eventually!

17



	1.1
	Frame System
	车架系统
	1.2
	Distribution box assy
	配电箱总成
	Caster Components
	1.3
	Connecting Rod Assembly
	连杆组件
	1.4
	Caster Assembly 
	平衡轮组件 
	1.5
	Cover Assembly
	外罩总成
	2.1
	Driving System
	驱动系统
	3.1
	Operating Handle Assembly
	操作手柄组件
	3.2
	Control Pod Assembly 
	手柄头总成
	Control Pod Assembly
	手柄头总成
	3.2
	Control Pod Assembly 
	手柄头总成
	4.1
	液压总成
	4.2
	动力单元总成
	5.1
	电气总成
	5.1
	电气总成
	5.2
	Wiring Harness Assembly
	线束总成
	5.3
	Cable Assembly
	电缆总成

